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RLVT, CE Test report（隔爆測試＋甲醛檢測）.pdf
RLVT, CE Test report（隔爆測試＋甲醛檢測）.pdf

inkertek

CFL FLOORING
LIMITED

'SCOPE OF WORK
150 10140-2 AND ISO 10140-3 TESTING ON CFL FLOORING LIMITED 4+1MM BACKING
RIGID LUXURY VINYL TILE

SPECIMEN TYPE
Concrete Slab - 152 mm (6%)

REPORT NUMBER
18421.02-113-11-R0

TEST DATE
06/05/19

ISSUE DATE
07/18/19

RECORD RETENTION END 4
06/05/23 i p -

PAGES 7 L4
12 g

DOCUMENT CONTROL

ATI 00629 (03/21/18)
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TEST REPORT FOR CFL FLOORING LIMITED.
Report No.: 18421.02-113-11-R0
Date: 07/18/19

CFLFLOORING LIMITED
Suite 2006 20th Floor, 340 Queen's Road Central
Hong Kong, CHINA

scopE

intertek Bullding & Construction (B&C) was contracted by CFL FLOORING LIMITED to perform
testing in sccordance with 15O 10140-2 AND 150 10140-3 on CFL Flooring Limited 4+1mm
Backing Rigid Luxury Vinyl Tile. Results obtained sre tested values and were secured by using
VT test chambers at Intertek B&C

methad;

located in York, Pennsylvania. These test chambers satisfy the lab requirements specified in
150 101405,

This report does not constitute certification of this product nor an opinion or endorsement by
this taboratory,

Morgans. ). Kennedy  COMIPLETED BY:  Jordan Strybos.
Technician - Acoustical & ~ Engineer, Team Lead -
me: Acoustical Testing
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Version: 09/19/37 Page20f10 RTTOS R AMER Test 2848

TAFILENO. _[/8421.02 7

CFL Flooring Li

ed 4+1mm Backing Rigid Luxury Vinyl Tile

51 dB sosu0 = -1 dB

Cusos100= -5 dB  Cypsos0m = -5 dB Cyimson = 4 dB

Cssom = 0 dB Cimson = 0 dB

Cisprsm= 0 dB  Cisgasm = 0 dB
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TEST REPORT FOR CFL FLOORING LIMITED

prdbyagibiriton

Date: 07/18/19

Photo No. 1
Source Room View of Test Specimen installation

Receive Room View of Test Specimen Instafiation

Verion: 09/19/37 Pages ot 10 ATTOS R AMER Test 2848
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TEST REPORT FOR CFL FLOORING LIMITED

pribreha ot i

Date: 07/18/19

DRAWING

1-Floor Topping
2-Concrete Slab

Version: 09/19/37 Pagea ot 10 RTTOS R AMER Tesz 2840



Rigid LVT 4+1mm IXPE-Rw 51db, Ln,w 58db, Delta Lw 20db.pdf

SGS

TEST REPORT
No. : XMIN170801663CCM
Date: Augs31,2017

Page: 2012
Sample information;
Flooring, 936mm«144mmxSmm, See the photograph.
Test result(s):
Test temis) Test methods) Test condiion Test resu(s)
Specimen: 150mmx144mm, 2pcs
Trickness | NALFALF-OI2011 | Condition: 2312, 5085%RH, 24n 0.12%
Seel —immerse in water of 2021C, 24h
Note: Al test specimens were cut from the sampies, sae the photograph.

Specimen photograph:

Sample
SGS autheniicate the photo on original fepart only
BN of reportreee

e et
BRS8N AT

ta Al RS — SGSRAZKAIRL

SGS

TEST REPORT
XMIN170801663CCM

Date:  Aug.31,2017

Page: 1012
CUSTOMER NAME CFL FLOORING (CHINA) CO., LTD
ADDRESS: NO.111 CHANGUJIANG ROAD, JIASHAN DEVELOPMENT AREA, JIAXING,

PRCHINA

Sample Name : RIGID ALVT
Spec. 4mm with 1men backing
Manufacturer : CFLFLOORING (CHINA) CO., LTD
Above information was/were SGS, however, assumes

nd client
o responsibilty to verity the accuracy, adequacy and completeness of the sample information provided by
cliont

Tost Roquired : Selected test(s) as requested by applicant

Date of Receipt : Aug18,2017
Testing Start Date : Aug18,2017
Testing End Date : Aug31.2017
Test result(s) : For turther details, please refer to the following s)

page(s)
(Unless otherwise stated the results shown in this test report refer only to the

Signed foc
SGS-CSTC Standards Tochnical
Services Co., Lid. XM Branch

CiviHuang  Authorized Signatory
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Abrasion Test Report

[Sample Name

Rigid LVT

Spec 4mm(incl. 1Imm EVA)
Manufacturer CFL flooring (China) Co Ltd

Test Required To determine abrasion property of the specimen
Test time 2/15-2/20

Test Method

[EN 13329 Annex E

[Determination of abrasion resistance and abrasion classification

FL

Abrasion Test Report

sample Name

Rigid LVT

Spec Smmincl. 1mm EVA)

CFL flooring (China) Co Ltd
Test Required To determine abrasion property of the specimen
Test time 6/15-6/22

[Test Method
EN 13329 Annex E
Determination of abrasion resistance and abrasion classification

sample No

Test Method & Standard

Requirement (Class 32)

Test results

1
2
3

2100R
=1200R 2200R
2300R

EN 13329 annex E & EN
16511& EN 13329

Average: 2200R

[Conclusion:

[Meet the requrement of class 32 (General commercial) according to EN 16511 and Pass AC3 according to EN 13329

Testing Specimen

Tested By: Wangmingwan,
IDal 2019. 2.15

Checked by:Belinda

approved by: Sven

Date:2019. 2.19

Date:2019. 2.20

ITest Result:

Sample No | Test Method & Standard Requirement (Class 34) Test results
1 4500R
2 EN:::ff;:ze;‘agze‘:N =4000R 25008 Average: 4500R
3 46008

[Meet the requrement of class 34 ( Very Heavy Commercial) according to EN 16511 and Pass AC4 according to EN 13329

[Testing Specimen’




SGS

TEST REPORT
No. : XMIN190501141CCM
Date : Jun.11,2019
Page: 1016
CUSTOMER NAME: CFL FLOORING (CHINA) CO,, LTD
ADDRESS: NO.111 CHANGUIANG ROAD, JIASHAN DEVELOPMENT AREA, JIAXING,
P.R. CHINA
Sample Name : RIGIDLVT
Spec. : 4s1mm backing
Manufacturer : CFLFLOORING (CHINA) CO., LTD
Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes
;?':a:uwulw to verify the accuracy, adequacy and completeness of the sample information provided by
Test Required + Solocted test(s) as requested by applicant
SGS Ret. No. i GZIN1905026466MR
Date of Receipt : May27,2019
Testing Start Date  May.27,2019
Testing End Date : Jun.10,2019
Test resul(s) + For further details, please refer 10 the following page(s)
(Unloss ofherwise stated the results shown in this test report refer only 10 the
samples) tested)

Yo be continued™*+++++*

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. Xiamen Branch
Testing Center

Bryan ‘Authorized Signatory

i o o ¢
SRRCETAR (WD PAERCATY  macee | Ba

AR S — SGSEEXA

SGS

TEST REPORT
No. : XMIN190501141CCM
Date : Jun.11,2019
Page: 2016
Summary of Results:
No. Test flem Test Method Resiit
Fire classification for EN 13501-1-2018 Clause 9 &
1| buming behavior of looring ENISO 9239-1:2010 & Bi—st
material EN SO 11925-222010,Cor.1:2011
Original Sample Photo:

s e | REODHS | WD s
CRRCETAR (WD PAERCANY  macee | BAODES | M SR ¢ e

=111

SGS

TEST REPORT

No. : XMIN190501141CCM
Date : Jun.11,2019
Page: 6016

Test Photo:

Y

y

ring test- Radiant heat source After test- Radiant heal source.

During test- Ignitabiy- Edge exposure At test- Igntabibty- Edge exposure

i of ropor



RLVT fire resistance EN 13501(防火測試).pdf

SGS

TEST REPORT
XMIN170801684CCM
Date: Aug31,2017
Page: 2012
Samole information:
Flooring, 935mmx144mm<Smm, See the photograph.
Test result(s):
Test item(s) Test method(s) Test condition Test result(s)
Ba T ‘Specimen: 300mmx144mm. 3pcs |
“.'““;w NALFA LF-01:2011 Condition: 23+2'C, 5045%RH, 24h Maximum haight:
s Section 35 Mass of stool ball: 224139 >2500mm

Diameter of steel bal: 38.1mm
Nota: Al fest specimens were cut irom he samples. see the pholograph.

B 15 - SGSE R

SGS

TEST REPORT
No. :  XMIN170801664CCM
Date:  Aug.31,2017
Page:  1ot2
CUSTOMER NAME CFL FLOORING (CHINA) CO., LTD
ADDRESS: NO.111 GHANGUIANG ROAD, JIASHAN DEVELOPMENT AREA, JIAXING,
P.RCHINA
Sample Name RIGID RLVT
Spec. 4mm with 1mm backing
Manutacturer CFL FLOORING (CHINA) CO., LTD

Above information and sample(s) was/were submitied and confirmed by the chent. SGS, however, assumes
o r ty 1o verity the accuracy, adequacy and completeness of the sample information provided by

Test Required Selected test(s) as requested by applicant

Dato of Receipt Aug.18, 2017

Testing Start Date Aug.18, 2017

Tosting End Date Aug31, 2017

Tost resul(s) For further details, please refer to the following pago(s)
(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)

To be contnued"*

SGS-CSTC Standards Tochnical
Services Co., Ltd. XM Branch

Co.
L=

CiwiHuang  Authorized Signatory
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The Fearless Water Re: Laminate Flo:



https://www.youtube.com/watch?v=7YnO28bpXE4
https://www.youtube.com/watch?v=7YnO28bpXE4
https://www.youtube.com/watch?v=S5kjE_2I_bw&t=5s
https://www.youtube.com/watch?v=S5kjE_2I_bw&t=5s
https://www.youtube.com/watch?v=gjsZbfHb-0c
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Thank You.

The Fearless Water Resistant Laminate Floor

Part of CFL



